PSS21/F & PSS30/F

Parts List

This manual covers a product family with many variations of voltages
and accessories. Not all options in the parts lists were included in each
model. Contact WINCO service with your serial number if you are not
sure which options were included with your generator.

WINCO Service
Phone: 507-357-6831
Email: service@wincogen.com
www.wincogen.com

99970-27XPL 1 Rev A



POWER-PAK OPEN SKID

ITEM NO. PartNo DESCRIPTION QTY.
1 99382-301 PSS21/30 BASE ASSEMBLY 1
2 99382-302 PSS21/30 ENGINE-GEN ASSEMBLY 1
3 350002-33 ZENITH 2.8 1
4 350023-1 GEN END, S1L2-K1, 38.4 KW @ 125C, WDG#711, SAE 4-10, UL1004 1
5 99382-303 PSS30 CELL 3 1
6 99382-304 CELL 4 ASSEMBLIES 1
7 99687-025 EXHAUST SYSTEM OPEN SKID 1
8 99362-022 FUEL SYSTEM 1
9 99382-305 BLOCK HEATER AND ACCESORIES 1

ITEMS BELOW NOT PICTURED
11 97813-000 DECAL-WARNING CYCLE CRANK 2
12 63941-001 DECAL -HOT SURFACES 3
13 60710-097 TAG OIL WARNING 1
14 63941-003 DECAL-WARNING NO SPARK 1
15 63941-005 DECAL-CIRCUIT REMAINS ENERGIZED 1
16 63941-103 DECAL-WARNING NO SPARK 1
17 352020-13 BATTERY CHARGER KIT 12V 10 AMP DSE NFPA 1
18 16505-011 NAME PLATE 1
19 16506-004 NAME PLATE OVERLAY 1

99970-27XPL 2 Rev A




ENGINE

Z <
@)
xx
|
5o
o< E
|| —|=X
PH_PH_LRR
o ||| U | <Cl oW
CH_RRWWW
(@) %) L
|| L]
T|Rln
wm(O|O
| T|%
O
o
| O—|O|INNM X
ROOA__.OOO
SN ininin
O |NOD(WO|LO
N
o~
W]n/_oOA._.D/O
=

CONTACT WINCO SERVICE FOR FULL ENGINE PARTS
SUPPORT.

<
>
()
oz

99970-27XPL



Vapor Fuel System

©

N#!

&2a | 8

L.!\.‘?@ -

2
ITEM NO. PartNo DESCRIPTION QTY.
] 94907-000 PIPE TEE 3/4 X 3/4 X3/4 NPT 1
2 42942-000 SOLENOID, GAS VALVE, 12VDC, 3/4NPT 2
3 50244-000 90DEG ELBOW 3/4NPT 1
4 92388-004 HOSE FITTING .75NPT X 1" HOSE BARB 1
5 65000-000 .25-20X.625 SS HHCS 4
6 16248-000 .25-20 FLANGE NUT 4
7 81018-004 HOSE CLAMP 1.75-.8125 2
8 99065-007 FUEL WELDMENT .75 NPT 1
9 54074-010 PIPE NIPPLE 3/4 X 7" 1
10 54074-011 3/4 X 9" PIPE NIPPLE 1
11 93489-018 MUFFLER CLAMP 1.25" X 5/16" ZINC 1
12 49409-001 HOSE 1" ID 36" VAPOR 1
13 22626-000 PIPE NPL 3/4NPTXCLOSE (1-1/8) 2
14 63788-00] HEX REDUCER BU?\IHPIIT\IS 3/4NPTM X 1/8 1
15 644-000 PIPE PLUG .125 1
16 15210-012 FUEL PRESSURE DECAL 1
99970-27XPL 4 Rev A




99970-27XPL

Liquid-Withdrawl Fuel System

ITEM NO. PartNo DESCRIPTION QTY.
1 99065-008 FUEL PLATE WELDMENT 1
2 81643-001 HOSE FITTING JIC3/8 - 1/4 NPT 1
3 81642-000 HOSE FIT.FLARE JIC37° 3/8(9/16-18) 2
4 81637-000 IMPCO REGULATOR 1
5 81976-000 FUELOCK STRAINER, 12VDC 1
6 81643-002 HOSE FITTING JIC 3/8 - 1/4 NPT 90 1
7 95871-004 ELBOW-STREET 1/4NPT 90D STEEL 1
8 81375-004 PIPENPL1/4X 1.5 1
9 99071-052 CONVERTER PLATE 1
10 92388-004 HOSE FITTING .75NPT X 1" HOSE BARB 1
1 20888-002 ELBOW STREETEETDFUS%ISSOO NPTM X .75 1
12 92382-000 HOSE FIT.ELBOW .375NPT X .625 HOSE 1
13 92388-000 HOSE FIT .375NPT X .625 HOSE 1
14 81640-000 HOSE 5/16 ID RUBBER 40' LONG 1
15 49409-002 HOSE 1UD 18.5 IN LONG 1
16 81018-004 HOSE CLAMP 1.75-.8125 2
17 93689-001 HOSE 5/8" ID 28" LONG 1
18 93689-001 HOSE 5/8" ID 32" LONG 1
19 81018-005 HOSE CLAMP 1.0625-.500 4
20 16248-000 .25-20 FLANGE NUT 4
21 65000-000 .25-20X.625 SS HHCS 4
22 48602-004 TERMINAL MALE 16-14 AWG .250 TAB 2

Rev A




Exhuast System Sound-Pak (Housed)
and Power-Pak (Open)

ITEM NO. PartNo DESCRIPTION QTY.
1 93489-011 MUFFLER CLAMP 2.25" 1
2 93489-001 MUFFLER CLAMP 3" 3/8" 2
3 53111-008 3" RAIN CAP 1
4 350264-3 EXHAUST CLAMP 12" 2
5 80519-016 CRITICAL GRADE SILENCER 1
6 99298-038 FLEX PIPE 1
7 99298-039 TAIL PIPE 1
8 20604-000 3/8 WASHER 4
9 16250-000 .375-16 FLANGE NUT 4
10 ?1658-001 .375-16 X1 HHB 4

99970-27XPL 6 Rev A




Base Assembly

ITEM NO. PartNo DESCRIPTION QTY.
| 99309-140 WELDED BASE |
2 98807-004 SHOCKMOUNT GREEN/GOLD 2
3 98807-003 SHOCKMOUNT RED/GOLD 4
4 16250-000 .375-16 FLANGE NUT 12
5 526-000 WASHER ID .375 OD .890 12
6 94319-008 HOSE FIT. .500-14NPT X .375 HOSE BARB| 1
/ 99317-006 BATTRY TRAY |
8 16248-000 .25-20 FLANGE NUT 4
9 65000-001 .25-20X.75 SS HHCS 4
10 93084-000 PIPE PLUG .50 GALV 2
11 92388-001 HOSE FIT 1/2 NPT X 5/8 HOSE 1
12 ?1658-001 .375-16 X1 HHB 12

7 Rev A

99970-27XPL




Engine and Generator Assembly

7
6
13 R ),
] '¢
« 0]
)
® L
< '
* 8
& > %
| Z 6
@ |
) ]
: " Z
7
®
. (<]
Z ® 4
Z (=}
1 3
2
ITEM NO. PartNo DESCRIPTION QTY.

WASHER SNUBBING 2.13 X .532 X
] 98806-002 134THK 6
2 16248-001 .5-13 FLANGE NUT 6
3 21867-002 WASHER .5 X 1.375X .146 6
4 57580-001 HHCS 1/2-13X2-1/2 GR5 4
5 57580-007 HHCS .5-13 X 3 2
6 481-001 LOCKWASHER 3/8 SPLIT BLACK 20
7 96000-004 HEX HEAD BOLT 3/8-16 X 1.5 12
8 96000-002 .375-16X1 HHB 8
9 99071-051 FUSE BOX PLATE 1
10 21867-001 FLAT WASHER .51 X .88 X .05 4
11 92242-000 NUT HEX .500-13 NYLOCK 2
12 1516-000 .5-12X1.25 HHB 2
13 60710-097 TAG OIL WARNING 1

99970-27XPL 8 Rev A




Circuit Breaker Box Installation

99970-27XPL

PSS30-4 OR -17 99836-134

PSS30-18

99836-136

ITEM NO. PartNo DESCRIPTION QTY.
1 SEE TABLE CB BOX ASSEMBLY |
2 16248-000 .25-20 FLANGE NUT 6
3 512-000 .25 WASHER 4
4 65000-001 .25-20X.75 SS HHCS 2
5 466-000 .25-20X.75 HHB 4

MODEL CB ASY
PSS21-3 99836-120
PSS21-4 OR -17 99836-121
PSS21-18 99836-122
PSS30-3 99836-137

Rev A




Circuit Breaker Box Components

MODEL CB CB COVER RISER CT'S AC HARNESS
PSS21-3 58805-005 99826-037 92072-005 80126-003 99347-020
PSS21-4 OR17| 82584-002 99826-033 92072-005 80126-002 99347-019
PSS21-18 81097-052 99826-036 N/A 80126-001
PSS30-3 58805-006 99826-037 92072-005 80126-003 99347-020
PSS30-4 OR17| 82584-004 99826-033 92072-005 80126-002 99347-019
30-18 81097-002 99826-036 N/A 80126-001
99970-27XPL 10 Rev A




Circuit Breaker Box Parts List

ITEM NO. PartNo DESCRIPTION QTY.
1 99826-032 CB BOX 1
2 16522-001 2 IN FLEXIBLE CONDUIT FITTING 1
3 16522-000 2" FLEXIBLE CONDUIT STRAIGHT BLACK 1
4 99826-034 CB BOX SUPPORT 1
5 SEE TABLE CB RISER SEE TABLE
6 SEE TABLE CIRCUIT BREAKER 1
7 350124-3 NEUTRAL ASSEMBLY 100 AMP 1
8 58060-000 TERMINAL GROUND LUG 2
9 16248-000 .25-20 FLANGE NUT 4
10 512-000 .25 WASHER 10
11 21698-001 TORX PAN HEAD SCREW #10 12
12 96286-002 FLAT WASHER NYLON 8
13 526-000 5/16 FLAT WASHER 2
14 47136-000 HEX NUT .3125-18 NYLOK 1
15 580-000 5/16-18X1.25 1
16 65000-001 .25-20X.75 SS HHCS 10
17 80623-008 TERMINAL BLOCK, 4PT, 20A 1
18 16501-000 DECAL-FLOATING NEUTRAL 1
19 16499-000 UL-DECAL-GROUNDING-WHITE 1
20 16503-000 DECAL-COPPER CONDUCTORS ONLY 1
21 64576-020 DECAL-GFCI PROTECTED UTILITY 4P 1
22 92495-000 .25-20 TINNERMAN 8
23 SEE TABLE CB COVER 1
24 15376-001 PUSH NUT BOLT RETAINER 8
25 95985-000 NUT HEX #8-32 NYLOK 2
26 511-000 #8 FLAT WASHER 2
27 7614-000 RHMS 8-32 X .75 2
28 16523-007 CONDUIT 9.75" LONG 1
29 99830-047 CB WIRING 1
30 22370-006 TERMINAL SPADE 16-14AWG #5-#6 6
31 SEE TABLE CT PANEL MOUNT SEE TABLE
32 598-000 #10 WASHER 28
33 64872-000 SOC.HCS 10-24 X 3/4 BLK 12
34 5315-000 NUT HEX 10-24 NYLON 12
35 23917-000 GROMMET .6875ID X 1 1
36 SEE TABLE AC HARNESS 1
37 63941-005 DECAL-CIRCUIT REMAINS ENERGIZED 1
38 16502-001 DECAL-AC POWER DISCONNECT 1
39 21253-000 RHMS 1/4-20X .75 2
40 80623-013 2 POLE TERMINAL BLOCK JUMPER 1
41 93073-000 CONNECTOR, BOX, 1/2 INCH 1

99970-27XPL 11 Rev A




Housing Assemblies

ITEM NO. PartNo DESCRIPTION QTY.
1 99071-057 SNORKLE ASSEMBLY 1
2 99071-056 RAD HOUSING ASSEMBLY 1
3 99100-017 LEFT PANEL WITH FOAM 1
4 99100-018 RIGHT SIDE PANEL WITH FOAM 1
5 99515-033 ROOF WITH FOAM 1
6 99225-007 ROOF SUPPORT 2
7 99060-014 ROOF COVER 2
8 65003-000 SS LOCK WASHER ID.25 OD.475 TH.07 12
9 65000-001 .25-20X.75 SS HHCS 12
10 526-000 5/16 FLAT WASHER 4
11 16446-000 M8-1.25 NYLOCK 4
12 99060-015 EXHAUST COVER 1
13 21698-001 TORX PAN HEAD SCREW #10 4
14 512-000 .25 WASHER 33
15 16248-000 .25-20 FLANGE NUT 9
16 466-000 .25-20X.75 HHB 33
17 94980-001 THREAD STUD .25-20X.625 2
18 99100-025 REAR HOUSING 1
19 99078-125 SIDE SILL ASSEMBLY 2
20 15680-032 DOOR ASSEMBLY 1
21 99333-020 DOOR STOP 1

99970-27XPL

12

Rev A




Housing Snorkle and Radiator Assemblies

ITEM NO. PartNo DESCRIPTION QTY. //
1 99071-057 HOUSING FRONT 1
2 92495-000 .25-20 TINNERMAN 13
3 63941-001 DECAL -HOT SURFACES 3 I\(
4 99393-162 SNORKLE BOTTOM SIDE 2 /
5 99393-164 SNORKLE TOP SIDE 2
6 99393-161 SNORKLE BOTTOM 1
7 99393-163 SNORKLE FRONT TOP 1
8 98313-001 WINCO LOGO 1

ITEM NO. PartNo DESCRIPTION QTY.

1 99071-056 RAD HOUSING 1
DECAL-WARNING CYCLE

3 99393-167 RAD SIDE FOAM LEFT 1

4 99393-166 RAD SIDE FOAM 1

5 99393-165 RAD HOUSING FOAM 1

) 92495-000 .25-20 TINNERMAN 2

500 X .125 FOAM 29.25

7 62912-000 LONG 2
DECAL-DANGER CARBON

8 15209-002 MONOXIDE 1
DECAL-DANGER CARBON

99970-27XPL 13 Rev A




Housing Panels and Door

ITEM NO. PartNo DESCRIPTION QTY.
1 99100-018 RIGHT SIDE PANEL 1
2 99393-169 RIGHT SIDE PANEL FOAM 1
3 62912-000 FOAM STRIP 28 7/16" 1
4 98313-001 WINCO LOGO 1
5 95229-004 LATCH LIFT AND TURN 1
6 9769-173 LEAD WIRE ASSY 1
! 0 | 7 4516-000 LOCKWAS#E)RO]T/F? EXTERNAL 2
‘ @ 8 94980-001 THREAD STUD .25-20X.625 2
9 16248-000 .25-20 FLANGE NUT 2
®
ITEM NO. PartNo DESCRIPTION QTY. H
1 15680-032 DOOR 1 |
2 99393-171 DOOR FOAM 1 Q %
3 97813-000 DECAL-WARNING CYCLE 1 6 B
CRANK
4 63941-003 DECAL-WARNING NO SPARK 1 i
5 63941-103 DECAL-WARNING NO SPARK 1 3
6 95229-004 LATCH LIFT AND TURN 1 \ |
O—ny |

ITEM NO. PartNo DESCRIPTION QTY.
99100-017 LEFT SIDE PANEL

1 ]
2 99393-170 | LEFT SIDE PANEL FOAM | 1
3 98313-001 WINCO LOGO :
4 95229-004 | LATCH LIFTAND TURN | 2
5 99393-182 |SIDE PANEL HEAT FOAM| 1
B P/@) 6 9769-174 LEAD WIRE ASSY :
@ LOCKWASHER 1/4
7 4516-000 EXTERNAL TOOTH 2
J & 8 16248-000 25-20 FLANGE NUT 2
THREAD STUD .25-

99970-27XPL 14 Rev A




Side Sill and Roof Components

ITEM NO.|PART NUMBER DESCRIPTION QTY.

1 99078-125 SIDE SILL 1

99393-181 SS FOAM 1

2
3 92495-000 .25-20 TINNERMAN 8

.500 X .125 FOAM
4 62912-000 50.125 LONG

ITEM NO. PartNo DESCRIPTION QTY.
1 99060-014 ROOF COVER 1
2 91682-001 STUD 1/4 TURN SLOTTED 4
3 91684-000 RETAINER RING 1/4 TURN SPLIT RING 4
4 62912-002 FOAM STRIP 1/16 X 3/8 5.625" LONG 2
5 62912-002 FOAM STRIP 1/16 X 3/8 4.875" LONG 2

ITEM NO. PartNo DESCRIPTION QTY.
1 99515-033 ROOF 1
2 99393-175 ROOF FOAM 1
3 91683-000 1/4 TURN CLIP NUT 8

99970-27XPL 15 Rev A




Housing Rear Assemblies

ITEM NO. PartNo DESCRIPTION QTY.
1 99100-025 REAR HOUSING 1
2 99393-176 REAR TOP FOAM 1
3 99393-177 REAR BOTTOM FOAM 1
4 99393-180 REAR SIDE FOAM WITH HINGE 1
5 99393-178 REAR SIDE FOAM 1
6 92495-000 .25-20 TINNERMAN 8
7 62912-000 .500 X .125 FOAM 29.25 LONG 2
8 98313-001 WINCO LOGO 1
9 350054-5 HINGE BLACK 2
10 526-000 5/16 FLAT WASHER 4
11 16446-000 M8-1.25 NYLOCK 4
12 16248-000 .25-20 FLANGE NUT 2
13 94980-001 THREAD STUD .25-20X.625 2
14 99378-064 REAR BAFFLE ASSY 1
o L@
ITEM NO. PartNo DESCRIPTION QTY.
1 99378-064 REAR CENTER BAFFLE 1
2 99393-179 REAR BAFFLE FOAM 2

99970-27XPL

16

Rev A




Engine Control Assembly

/. -~ 7
\®. &\

\/ €

ITEM NO. PartNo DESCRIPTION Housed unit/QTY.

1 351891-43 DSE 7310 MKII ENGINE CONTROL 1

2 99826-035 CONTROL TOWER 1

3 512-000 .25 WASHER )

4 479-000 LOCK WASHER .25IN ID. 6

5 466-000 .25-20X.75 HHB )

6 23917-004 GROMMET 1.5"ID 1

7 21698-001 TORX PAN HEAD SCREW #10 4

8 96286-002 FLAT WASHER NYLON 4

9 92495-002 1/4-20 TNNERMAN (12 GA) 4

10 99826-038 BATTERY CHARGER COVER 1

ITEM NO. PartNo DESCRIPTION QrY.

1 99826-038 BATTERY CHARGER COVER 1
9 15209-003 UL-DECAL E:L/EIC\I?TIEILCEAL SHOCK 1
T vl
4 466-000 .25-20X.75 HHB 2
5 479-000 LOCK WASHER .25IN ID. 2
6 512-000 .25 WASHER 2
7 15376-001 PUSH NUT BOLT RETAINER 2

99970-27XPL 17 Rev A




Contirol Assembly and Cables

—~-

ITEM NO. PartNo DESCRIPTION QTY.
1 99836-135 CONTROL TOWER ASSY 1
2 65000-001 25-20X.75 SS HHCS 4
3 16248-000 .25-20 FLANGE NUT 6
4 16329-001 RUBBER STRAP, BATTERY HOLD DOWN. 1
5 53220-039 BATTERY CABLE ASSY 1
6 53220-012 BATTERY CABLE ASSY 1
7 21698-001 TORX PAN HEAD SCREW #10 2
8 512-000 25 WASHER 2
9 466-000 25-20X.75 HHB 2
10 93542-019 LEAD WIRE ASSY 1
1 93542-018 LEAD WIRE 1
12 55224-000 LOCK WASHER 5/16 EXTERNAL TOOTH 2
13 467-000 HHCS 5/16-18X.75 2
14 16249-000 .3125-18 FLANGE 2
15 4516-001 LOCKWASHER 3/8 EXTERNAL TOOTH 2
16 16250-000 .375-16 FLANGE NUT 2
17 91658-001 .375- 16 X1 HHB 2

BATTERY CHARGERS
2 AMP 352020-12
5 AMP 352020-18
10 AMP 352020-19
10 AMP NFPA 352020-20

99970-27XPL

18

Rev A




ITEM NO PART NUMBER DESCRIPTION QTY.
1 351900-33 CONTROL BOX MAIN BASE 1
9 351900-38 DSE 7310 MKII CONTRF(C))%QPPAS\SNEL WITH SILK SCREEN 1
3 351900-34 CONTROL BOX DIN RAIL MOUNTING PLATE 1
8 99783-001 SWITCH, PUSH-PULL 1
9 99783-002 SWITCH CONTACT 1
10 351112-29 DEEP SEA ELECTRONICS 7310 MKII 1
11 64551-005 DIN RAIL 9.5" 1
12 80623-009 TERMINAL BLOCK, DIN MOUNTED, SPRING CAGE 12
13 2489-003 FUSE HOLDER, DIN MOUNTED 5
19 97517-001 REOSTAT 1
20 64089-000 SPST, ROCKER SWITCH 2
21 23917-002 GROMMET .375 X 1 2
22 351900-35 COVER SUPPORT BRACKET 1
26 351900-37 PLUG MOUNTING PLATE 1
36 95064-006 FUSE AGC 10 AMP 1
37 95064-000 FUSE AGC 3 AMP 1
38 95064-008 FUSE AGC 2 AMP 3
42 351095-16 DECAL, FUSES AND TERMINAL BLOCKS 1
99970-27XPL 19 Rev A




Misc. Assemblies

12
un N [)
~ > Y (FPol -
} ] < 0 )
N lo (=) / S
) 8 . 10
> N o e
Z Z 1
. Z
- - ._ Z 7
ITEM NO. PartNo DESCRIPTION QTY.
1 351929-2 BLOCK HEATER BRACKET 1
2 94338-001 COOLANT RECOVERY TANK 1
3 512-000 .25 WASHER 2
4 55505-004 HOSE 12" 1
5 56107-016 HOSE 19" 1
6 81018-008 HOSE CLAMP .875-.25 4
7 80781-018 BLOCK HEATER WITH THERMOSTAT ASSY 1
8 65000-001 .25-20X.75 SS HHCS 2
9 16248-000 .25-20 FLANGE NUT 2
10 81018-005 HOSE CLAMP 1.0625-.500 4
11 55440-002 SELF TAP .25-20 X .625 2
12 352104-6 AIR FILTER ASSEMBLY 1
13 96002-025 M8-1.25X25MM 1
14 97436-008 LOCKWASHER M8 1
@ ITEM NO.| PartNo DESCRIPTION QTY.
1 97294-008 AIR FILTER ELEMEMT 1
2 352104-14 END PLATE 1
3 56843-000 WING NUT 1/4-20 1
4 352104-19 FLEX HOSE 2.25" 1
5 81018-002 HOSE CLAMP 3-2.0625 2
6 352104-18| AIR FILTER BRACKET WELDMENT 1
7 92388-002| HOSE FIT .375NPT X .500 HOSE 1
8 81018-008 HOSE CLAMP .875-.25 1
9 47517-000 .25-20 NYLOCK 3
10 15068-017 STUD .25-20 X 8.00 2

99970-27XPL 20 Rev A




ITEM| DESCRIPTION PSS21-3 PSS21-4, 17,18 PSS30-3 PSS30-4, 17, 18|QTY
COMPLETE
GENERATOR END 350023-7 350023-8 350023-3 350023-1 1
STAMFORD MODEL|  SOL2-MT SOL2-M1 S1L2-H1 S1L2-K1 -
WINDING 706 /11 706 711 -
AVR AS540 8-101 1
For additional parts support contact WINCO service.

EXPECTED RESISTANCE (Q) @ 22C
MODEL SOLT M1 706/S0L2-M1 711] S1L2-H1 706 [S1L2-K1 711

STATEDE"‘I’Ql\EVS”}DC')%iE(E'ETRES)'*ASE 0.097 0.290 0.079 0.177
ROTOR WINDING 0.747 0.891 0.965
EXCITER STATOR 15.420 16.55 15.5
EXCITER ROTOR ( PER PHASE] 0.106 0.100 0.112
POSSITIVE SEQUENCE (R1) 0.121 0.362 0.099 0.221
NEGATIVE SEQUENCE (R2) 0.139 0.417 0.114 0.255
ZERO SEQUENCE (RO) 0.121 0.362 0.099 0.221
AUX WINDING 2.570 5160 2.388 391

99970-27XPL 21 Rev A




Generator Connections

SINGLE PHASE
120/240 VOLTS

TO VOLTAGE REGULATOR

PC2-8 @
T4 ul
G2 T3 12 G1
@ PC2-6

PC2-5 77

PC2-1 Zg7 CTt

PC2~-9 @ CT2
PC2-3 : ) )
SINGLE PHASE

120/240V. 60 HZ.
‘ Tl

115/200 V. 50 HZ.
GROUND G2 61 N

T0 LOAD
(TO TRANSFER SWITCH)

THREE PHASE-LOW WYE
120/208 VOLTS

PC2-1 5D CT1
LOW VOLTAGE WYE PC2-2 o7r x

120/208-139/240 V. 60 HZ. —£€2-9 Gop—— DCTZ

100/173- 115/200 V. 50 HZ. Pe2-s g [T

PC2-14
Poz—s 2P

GROUND G3 G2 Gt N
TO LOAD
(TO TRANSFER SWITCH)

99970-27XPL

THREE PHASE -DELTA

120/240 VOLTS

6

TO VOLTAGE REGULATOR

PC2-1 @D CcT1
PC2-2 XP

HIGH VOLTAGE DELTA
120/240 V. 60 HZ.
110/220 V. 50 HZ.

THREE PHASE-
277/480 VOLTS

GROUND G3 G2 Gt
TO LOAD
(TO TRANSFER SWITCH)

HIGH WYE

T1 4Gl

7 T4

TO VOLTAGE REGULATOR 717

N

PC2-9 g5 cT2
PC2-3 g Df

- lTTT

GROUND G3 G2 Gt

HIGH VOLTAGE WYE
240/416-277/480 V. 60 HZ.
219/380-231/400 V. 50 HZ.

22

PC2-1_Zp]>
PC2-2 73

TO LOAD

N

Rev A




Genset Control Schematic

wm
> &
M
3%
f\wf\
=rs 7, (coooo)g W
= 5 ocooo/ & |
,@Tﬁ K
3 I
5 |
— BT
ml\ START o s
Zh<
| <
| | cHarcE At ops
v z
EI ANALOGUE INPUT COMMON %
|5 | on pressure sensor || &
5 | COOLANT TEMP SENSOR z
1 o
(] FUEL LEVEL SENSOR [Li >
| | FLExiBLe SENSOR ouvruaniE 2
|5 | FLEXIBLE SENSOR | E
1 | FLEXIBLE SENSOR >
I SR E B 0|0
z A E ] " N 2
S s g e 1]
: BC FAIL iy g »
3 Of 8
™  ESTOP o N~ | coman] 0
2 LESTOP ~ 2
= | START+ i N
> | START-q= g -
> -
w GND oz —
6 GND & -1y .
Ol BAT+gm Hpg N
751 BATT+ s e ]
i a
—w»n - Forrd” + ]
I m —{ —
m 6 2 s e HEE
oz 2 & B 8 2]
£= Z El §
0zz + o] in
g g = = : 3 [ flﬂ
m (@) 'c_n )o> N % > TE
©z0 Al (E]
3 m QO || 9
Q Lz
z97C - 3 i
9&¢S <8 4
Smg 0 #D -
052 I £ NN
ms3 B 8 i
o o
£
4
b
~
%)

%

OAL
IVA

P B BEE
— ONOWU»

e

Zﬂ
gﬁ
4

9@

=
V‘
oy &
Zﬁ

ui
91

oy !
=

JOLIDINNOD Od
JOLDINNOD OV

99970-27XPL 23 Rev A




Harness Schematic

FUEL SOLINQIDS

S —
“ NC | NC -
Al SQ >

_— L 4

1
OF
@

GGI6000¢
N EREFEEFEE

OPTIONAL LOW COOLANT SENSOR
PLUG 2
ENGINE
ECU

E START COMMAND

@ FUEL SELECT

@ IGNITION
1551k P | CAN LOW
1658 @ CAN HIGH

99970-27XPL 24 Rev A




Q REVISIONS
F1 60A REV. | DESCRIPTION APPROVAL DATE
12 AVG o o—12 0 >rv«mmwmt3um A |comected Attemator Wiring, swapped pin 2 and 3. o 8/15/2016
ALTERNATOR @ 3- GRAY-UEGO HEATER {55~ ORANGE-MPRD
® ) S- BROWN/WHITE-FUEL TRIM [56- WHITE/BLUE-START RELAY DRIVER
@ =] START RELAY 6- GREEN-ESTL S8~ GREEN/YELLOW-MIL
N F115A %, 8- WHITE-EST2 60~ YELLOW/BLUE-COOLANT LEVEL
o3 0 oo PO 20- BLACK/RED-FUEL LOCKOFF 1 |61- YELLOW-OIL PRESSURE
IO;\JO.FR — 22— LT. GREEN/BLACK-AN3 {67~ PINK/BLUE-DRVP
IGNITION COIL ® ® 23- BLACK/WHITE-FUEL LOCKOFF 2 |68~ RED-12V BATTERY
85 e PACK e @ 24~ YELLOW/WHITE-TPS 2 {69~ BLACK-GROUND
2 rmm_m_‘.ml iy COOLANT / OL 25- TAN/BROWN-FUEL SELECT 70~ BLACK-GROUND
@ ° TO STARTER annu [0) (LPG) FUEL TRIM LEVEL SHITCH 27- GRAY/BLUE-SPEED 1
o SOLENDID i o o of 1) 28~ GRAY/WHITE-TPS 1
_ o3
Ié o @ m W 00 Ooo 29— GRAY/DRANGE-SPEED 2
% it = = 31- TAN-CRANK
° %m 32— BLACK/GREEN-XDRG
33- WHITE/BLACK-UEGD NERNsTY | (D) CIRCUITS-RED
36— BLUE/PINK-CAN +
mw 5 A 3 36— PINK-12V KEY POWER MPR 2 87 OUTPUT CIRCUIT-RED/BLUE
* | 0PI/ B ACK-ECT START RELAY TO
1171 STARTER SOLENDID-WHITE
o 42— PINK/BLACK-START REQUEST
givd 44— BLUE-MAP :
(O 47— BLUE/RED-UEGD PUMP ALTERNATIR: CONNECTOR
48— GREEN/RED-XDRP W\ mmw;rcm
e zw 49— GREEN/BLACK-UEGD TRIM CUR.
i v 50- TAN/BLACK-UEGO VIR. GRND
u o= /! Si- LT, BLUE/BLACK-HI +
52— GRAY/YELLOW-HL —
53— BLUE/WHITE-CAN —
fa®
H
o5 20 £
t g & ¥ ¥
@) ® dddd g dd 3 g E E ddd £d E
=0 AR ; ki ;i ; ; PYY ¢ % i
.; §3BL % =2 B33 & g - SRT %8 g
S g Z5 pos E = 8 gsf =g g
2583 i = I 4 3 3 S o5 5
R o >> s ] & B s
4 Z BE E 5 5 23g g2 5
Y g g 1 o B2 SE =
g = 8 E =
= > =3
g 2 58 g HEADER CONNECTOR: TE 1438136-1
5 s g LARGE TERMINAL: MOLEX 33012-3002
2 M / I — u w
_/\_ © H _/\_ M H mv SMALL TERMINAL:  TE 13933661
o COVER:  TE 14381331
b =
S & g
g5 %G i '
S0 & d H % g gR
g8 £ 4 g g %z 5 28 p%Jd
55 5 g o . E = = & X% EEER
de E oy 4 |, = 5 = ! o ! oy L
88 4 % Z 290 ¥ g [ = v & o
%3 % S g %23 2 z 3 g =S EEET
d 2 H 5
Ne o o ¢ oo 5 z < g @ o Py VIEW FROM MATING SIDE
8% ¥ 8 8 By8 = 3 R S ¢4 RImH 1300
120 o
A
NGIN PANEL _INTERFA
GT150 15326863 BODY, 12191819 FEMALE TERM
A— PIN 38 KEY SWITCH POWER TO ECM a e
B— PIN 27 SPEED SWITCH1 (GND—ENABLE) £|E
C— PIN 29 SPEED SWITCH2 (GND—ENABLE)
mn w?cwn START REQUEST @ A.rﬂ ) 161.7
F- PLUC = . '
G- PIN 58 MIL (OPEN-DISABLE, GND—ENABLE) |
H- PLUG ele|sesg et i
J- PLUG HEREEE N
K- PLUG _ _ 7 7 7 0 % & 0
L- PIN 32 XDRG
M— PIN 48 XDRP N pEroHIKLMN CRANK POSITION OIL_PRESSURE MAP/MAT conLant THROTTLE BODY
N— PIN 36 CAN+ s 3 PC CAN HALL SENSOR SENSIR BOSCH TEMPERATURE <BOSCH>
P— PIN 53 CAN— e INTERFACE COPTIONAL) SENSOR 6
R— PIN 22 AN3 (ANALOG SPEED) x i @ ®@ ® ® (@)
S— PIN 25 FUEL SELECT (OPEN-NG, GND-LPG) L=

NOTES:
. SEE ZPP-E784-268 FOR LAYOUT DRAWING

CONTROL PANEL INTERFACE

2. WIRE SIZES ARE IN AWG
3. ALL WIRE SIZES ARE 18 AWG UNLESS OTHERWISE NOTED 90.0
(MATING CONNECTOR DELPHI GT1S0 BODY 15326868 & MALE TERM 15326269) 4. ALL CONNECTOR TERMINATIONS ARE SHOWN ON WIRE SIDE
A 3 c £ G M PN s — NOT TERMINAL SIDE
5. XDRG PIN 32 AND DRVG PINS 69 & 70 SHOULD NOT BE CONNECTED 1
@ IN THE HARNESS
= L L 6. ALL XDRG WIRES SHOULD BE ROUTED SUCH THAT THE SPLICES [oee T e o
My BAT GND BAT N v 12 Vsv X 24T GND ARE AS CLOSE AS POSSIBLE TO THE HEADER CONNECTOR W v
BATTERY BaTTERY 0 P e 7. NUMBERED CIRCLES INDICATE INDIVIDUAL CONNECTOR TERMINATIONS X
lon swircw ShEED UM L SPEED SITOM2  wmo stat quLtine s2v) L WUT  wiERece 0PN N [N LAYOUT DRAWING ENGINE HARNESS SCHEMATIC ~
DEN SPEED 1 TPEN S 3 T R oPTIONAL N LPG 8. CAN +/- WRES TO BE TWISTED PAIR PER SAE STANDARDS
9. ALL SPLICES TO BE SOLDERED OR SONIC WELDED AND SEALED T ENITH 281 STANDBY & PRIME NG/LPG N
e o s SIE [ DR W L3
e A 1
ETEE [ ow | we [~ _ ZPP-E784-2688 A | =)
SR T e [ mmoume. | SCALE 31 NEIGHT: SEET LOF 1

oipwayss auibug




	Title Page
	Drawing View1

	General 1
	Drawing View2

	Engine 1
	Drawing View3

	Fuel 1
	Drawing View5

	Fuel 2
	Drawing View31

	Exhaust 1
	Drawing View6

	BASE ASSY
	Drawing View7

	ENGINE AND GEN
	Drawing View8
	Drawing View34

	CB BOX
	Drawing View9
	Detail View A (1 : 12)

	CB ASSY 
	Drawing View11

	CB ASSY BOM 
	Drawing View12

	Housing 1
	Drawing View13
	Drawing View14

	Housing 2
	Drawing View15
	Drawing View16

	Housing 3
	Drawing View17
	Drawing View18
	Drawing View19

	Housing 4
	Drawing View20
	Drawing View21
	Drawing View22

	Housing 5
	Drawing View23
	Drawing View24

	Control 1
	Drawing View25
	Drawing View26

	Control 2
	Drawing View27

	Control 3
	Drawing View29
	Drawing View30

	BLOCK HEATER
	Drawing View32
	Drawing View33

	Generator 1
	Wiring Gen
	Wiring Controls
	DSE-Zenith Harness
	Wiring Engine



